



*A load bearing wall assembly consisting of a base wall construction of 5/8 inch OSB facing over a 4-5/8 inch thick core of EPS foam and structurally supported with SPF wood studs located at each joint, assembled and tested as described herein, successfully met the conditions of acceptance as outlined in **ASTM Method E119-98 FIRE TESTS OF BUILDING CONSTRUCTION AND MATERIALS** for a loadbearing fire endurance rating of 19 minutes.*

*This report is for the exclusive use of the client named herein. Omega Point Laboratories, Inc. authorizes the client to reproduce this report only if reproduced in its entirety. The test specimen identification is as provided by the client and Omega Point Laboratories, Inc. accepts no responsibility for any inaccuracies therein. The description of the test procedure, as well as the observations and results obtained, contained herein are true and accurate within the limits of sound engineering practice. These results are valid only for the specimens tested and may not represent the performance of other specimens from the same or other production lots. This report does not imply certification of the product by Omega Point Laboratories, Inc. Any use of the Omega Point Laboratories name, any abbreviation thereof or any logo, mark, or symbol therefor, for advertising material must be approved in writing in advance by Omega Point Laboratories, Inc. The client must have entered into and be actively participating in a Listing & Follow-up Service program. Products must bear labels with the Omega Point Laboratories Certification Mark to demonstrate acceptance by Omega Point Laboratories, Inc. into the Listing program.*

The description of the test specimen and the results presented herein are true and correct to the best of our knowledge and within the bounds of normal engineering methods and techniques.

Tim M. Mattox , Fire Test Engineer

February 23, 2000

Date

Reviewed and approved:

William E. Fitch, P.E. No. 55296

Date: February 23, 2000